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Package leaflet: Information for the user 

 

RANISAN 75 mg, film-coated tablets 

Ranitidine 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

- Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has 

told you. 
- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 
effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 2 weeks. 

 

What is in this leaflet 
1. What Ranisan 75 mg is and what it is used for 

2. What you need to know before you use Ranisan 75 mg 

3. How to use Ranisan 75 mg 
4. Possible side effects 

5. How to store Ranisan 75 mg 

6. Contents of the pack and other information 
 

 

1. What Ranisan 75 mg is and what it is used for 
 
Ranitidine, the active substance of Ranisan 75 mg, inhibits reversibly the H2 receptors in certain cells 

of the gastric mucosa, which is used to inhibit the secretion of gastric acid. 

 
Indication: short-term symptomatic treatment of excess stomach acid or heartburn. 

 

 

2. What you need to know before you use Ranisan 75 mg 

 

Do not take Ranisan 75 mg 
- if you are allergic to ranitidine or any of the other ingredients of this medicine (listed in section 

6). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Ranisan 75 mg: 

- if you have renal failure; 

- if you have liver failure; 

- if you have suffered from acute porphyria; 
- if you are over the age of 65. 

This medicine is not recommended for use in children under the age of 16. 

 
Before the treatment of a gastric ulcer, ensure that the complaints are not caused by a malignant 

tumour. Treatment with ranitidine may mask the symptoms of stomach cancer. 

 

Other medicines and Ranisan 75 mg 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

Ranitidine is a strong inhibitor of gastric acid secretion. If you use ranitidine concomitantly with 
medicines the absorption of which depends on the pH-level of the gastric environment, consider that 

the bioavailability of these medicines may decrease. The concomitant use of anticholinergic medicines 

or small quantities of antacids may increase their effect. Antacids administered in large doses decrease 
the absorption of ranitidine. 
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Talk to your doctor before taking Ranisan 75 mg if you are taking erlotinib (a medicine used to treat 

certain types of cancer). Ranisan 75 mg contains the active substance ranitidine, which may reduce the 
amount of erlotinib in your blood and your doctor may need to change your treatment if you take this 

medicine at the same time as erlotinib. 

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

Ranitidine crosses the placenta. Use during pregnancy is not permitted without first talking to a doctor. 
 

Ranitidine is excreted into the breast milk; therefore, it is not recommended to use ranitidine during 

breast-feeding. 
 

Driving and using machines 
Ranitidine usually does not affect reaction time. Rare side effects include headache, dizziness or 

tiredness that may slow down the reaction time. The effect is enhanced in interaction with alcohol or 
other substances that inhibit the central nervous system. 

 

 

3. How to use Ranisan 75 mg 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 
you. Check with your doctor or pharmacist if you are not sure. 

 

The recommended dose is: 

Adults (incl. the elderly) and children over the age of 16: one tablet if symptoms occur. In most cases, 
the sufficient dose is 1–2 tablets a day. It is permitted to take up to 4 tablets a day (300 mg within 24 

hours). 

If the symptoms persist, worsen or continue within 2 weeks, talk to your doctor. 
 

Children under the age of 16: use is not recommended. 

 
If you feel that the effect of Ranisan 75 mg is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you take more Ranisan 75 mg than you should 
Side effects have not been observed in the case of administering up to 6 g of ranitidine a day. In the 

case of an overdose, stop using the medicine and talk to a doctor. 

 

If you forget to take Ranisan 75 mg 
Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

This medicine is generally tolerated well. Side effects occur in 3–7% of patients. 
 

Side effects have been reported as follows: 

Very common (may affect more than 1 person in 10). 

Common (may affect up to 1 person in 10). 
Uncommon (may affect up to 1 person in 100). 

Rare (may affect up to 1 person in 1,000). 

Very rare (may affect less than 1 person in 10,000). 
Unknown (cannot be estimated from available data). 
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Blood and lymphatic system disorders 

Very rare: changes in blood cell counts (leukopenia, thrombocytopenia). These are normally 
reversible. Agranulocytosis or pancytopenia, in some cases together with bone barrow damage. 

 

Immune system disorders 
Rare: hypersensitivity reactions (hives, swelling, fever, bronchospasm, drop in blood pressure, chest 

pain). 

Very rare: anaphylactic shock. 

These side effects are possible also after a single dose of this medicine. 
Unknown: shortness of breath (dyspnea). 

 

Psychiatric disorders 

Very rare: reversible state of confusion, depression and hallucinations. These have been described 

mainly in severely ill patients, in the elderly and patients with nephropathy (renal impairment). 
 
Nervous system disorders 

Very rare: headache, dizziness and transient episodes of involuntary movements. 

 

Eye disorders 
Very rare: transient blurred vision. 

 

Cardiac disorders 
Very rare: as in the case of other H2 receptor antagonists, slow heart rate (bradycardia) and 

atrioventricular (AV) block and rapid heart rate (tachycardia). 

 
Vascular disorders 

Very rare: inflammation of blood vessels (vasculitis). 

 

Gastrointestinal disorders 
Uncommon: stomach pain, constipation, nausea (these symptoms usually recede upon the continuation 

of treatment). 

Very rare: acute inflammation of the pancreas, diarrhoea. 
 

Hepatic and biliary duct disorders 

Rare: transient changes in liver function tests. 

Very rare: inflammation of the liver with or without the yellowing of the skin. 
 

Skin and subcutaneous tissue disorders 

Rare: rash. 
Very rare: redness of the skin (multiform erythema), hair loss. 

 

Musculoskeletal and connective tissue disorders 
Very rare: joint and muscle pain. 

 

Renal and urinary disorders 

Rare: elevated creatinine in plasma (usually mild, normalises upon continuous treatment). 
Very rare: acute intestritial nephritis (inflammation of the kidney). 

 

Reproductive system and breast disorders 
Very rare: reversible impotence, enlargement of breasts in men, production of breast milk. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 
 

http://www.ravimiamet.ee/
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5. How to store Ranisan 75 mg 

 
Keep this medicine out of the sight and reach of children. 

 

Do not store at a temperature higher than 25 °C and keep protected from moisture and light. 
 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 
 

6. Contents of the pack and other information 

 

What Ranisan 75 mg contains 
The active substance is ranitidine. One film-coated tablet contains 84 mg of ranitidine hydrochloride, 

which equals 75 mg of ranitidine. 

The other ingredients are microcrystalline cellulose, maize starch, copovidone 25, magnesium stearate, 
hypromellose 2506/15, hypromellose 2506/5, macrogol 6000, titanium dioxide, yellow iron oxide, red 

iron oxide and simethicone. 

 

What Ranisan 75 mg looks like and contents of the pack 

Ranisan 75 mg is a round, light pink, film-coated lenticular tablet with a diameter of 7 mm and a 

weight of 136 mg. 

Ranisan 75 mg is available in packs of 10 or 20 film-coated tablets.  
Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 
PRO.MED.CS Praha a.s. 

Telčská 377/1, Michle, 140 00 Praha 4, Czech Republic 

 
For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

PRO.MED.CS Baltic UAB,  

Liimi 1, 10621 Tallinn,  
Telephone: +372 6 597008 

 

This leaflet was last revised in May 2019. 


